801906521 3285820 CLAMP φ220

,801906521 3285820 CLAMP φ220

Description

801906521 3285820 CLAMP φ220

序号 零件号 版本 中文名称 英文名称 数量 备注 装配备注
1 803004341 翻斗油缸 Cylinder 1 3030 101210 101512
2 252100629 左动臂缸 Left Lift Cylinder 1
2.1 803013063 左动臂油缸 cylinder 1
3 252900768 软管总成 Hose 1
4 252900538 钢管 Tube 1
5 252900539 钢管 Tube 1
6 803164271 法兰组件 Flange 12
7 252900292 软管总成 Hose 4
8 252900540 钢管 Tube 1
9 252900541 钢管 Tube 1
10 805300102 垫圈 10 Washer 4 GB/T96.1-2002
11 252900300 管夹 Pipe Clamp 1 500K.7.2-1
12 252900301 橡胶管夹 Rubber Clamp 1 500K.7.2-2
13 805300010 垫圈 8 Washer 8
14 805000033 螺栓M8×16 Bolt 4 GB/T5783-2000
15 252100628 右动臂缸 Right Lift Cylinder 1
15.1 803013064 右动臂油缸 Cylinder 1
16 269900201 分离式法兰 Split Flange 4
17 801100220 O形密封圈34×3.55 “O” Ring 4 GB/T3452.1-1992
18 805000043 螺栓 M10×30 Bolt 16 GB/T 5783-2000
19 805300014 垫圈 10 Washer 32 GB/T93-1987
20 801100148 O形密封圈40×3.55 O- Ring 2 GB/T 3452.1-1992
21 805000062 螺栓 M10×35 Bolt 8 GB/T 5783-2000
22 252900543 钢管 Tube 1
23 252900542 钢管 Tube 1
24 252900499 钢管 Tube 1
25 801100066 O形密封圈42.5X3.55 O- Ring 1 GB/T3452.1-1992
26 805000041 螺栓M12X70 Bolt 4 GB/T5782-2000
27 805300018 垫圈12 washer 12 4 GB/T93-1987
28 269900200 U形螺栓 Bolt 6
29 805200048 螺母 M10 Nut 12 GB/T6170-2000
30 805300017 垫圈10 Washer 8 GB/T97.1-2002
31 252904236 支板 Plank 2
32 253000242 支板 Plank 2 600K.7.2.11-1
33 803107807 螺塞M14X1.5 Plug 4 JB/T1000-1977
34 805301410 垫圈14 Washer 4 Q/SC1294-2000
35 252900850 护罩 Cover 1
36 805000727 螺栓M10X25 Bolt 6 GB/T5783-2000
37 252900498 指针 Pointer 1
38 803164272 分离式法兰 Split Flange 2
39 252900280 压板 Plank 16 500K.7.1.12-2
40 252900281 橡胶垫 Rubber Blanket 8 500K.7.1.12-3
41 252900298 支柱 support 8 500K.7.2.11-2
42 252900282 橡胶垫 Rubber Blanket 8 500K.7.1.12-4
43 805000047 螺栓 M10×50 Bolt 4 GB/T 5783-2000
44 805000100 螺栓 M10×55 Bolt 4 GB/T 5782-2000
45 252900470 支板 Plank 2
46 805000020 螺栓 M8×30 Bolt 4 GB/T5783-2000
47 805300069 垫圈 8 Washer 8 4
48 252900544 钢管 Tube 2
49 252900769 软管总成 Hose 1
1 803044616 杆头 Rod 1
2 803044613 导向套 Guide sleeve 1
3 803044617 缸筒 Cylinder barrel 1
4 803044614 活塞杆 Piston rod 1
5 803044678 盖板 Cover 2
6 803044615 活塞 Piston 1
7 803044618 油管组件1 Tube 1 XGYG01-169.3
8 803044684 支板盖 Cover 1
9 803044619 油管组件2 Tube 1 XGYG01-169.4
10 805104565 螺钉 M10×25(33H) Bolt 1 GB/T80-2007
11 800513939 钢球 Sφ8(GCr15) ball 1 GB/T308-2002
12 803044698 防尘圈 wiper 1 属于密封包
13 805100451 螺钉 M16×60 Bolt M16×60 12 GB/T70.1-2008
14 805300011 垫圈 16 Washer 12 GB/T 93-1987
15 803195764 杆密封 Rod seal 1 属于密封包
16 803195354 O型圈 160X3.1 O–ring 1 GB 1235-76
17 803176194 O形圈 160X5.7 O-ring 1 GB 1235-76
18 803044709 挡圈 Backup ring 1
19 803044710 RB封 RB-Ring 1
20 803044711 支撑环 Support Ring 2
21 803044712 防护塞 Protective Plug 2
22 805104269 螺钉 M10×16 Bolt 8 GB/T70.1-2008
23 803044713 纳污环 Ring 1
24 803164050 O型圈 85X3.1 O-ring 1 GB 1235-76属于密封包
25 803044714 支承环 Supporting Ring 2 属于密封包
26 803044717 格莱圈 Gltd Ring 1 属于密封包
27 805135710 螺钉 M12X45 Bolt 2 GB/T 78-2007
28 805105181 内六角螺钉M8X16 Bolt 4 GB/T70.1-2008
29 805302894 垫圈 8 Washer 4 GB/T93-1987
30 805100147 螺钉 M10×40 Bolt 8 GB/T70.1-2002
31 805302888 垫圈 10 Washer 8 GB/T93-1987
32 803044704 O形圈35X3.1 O-Ring 2 GB1235-76
860120304 50G/500K/500F转斗缸及800K动臂缸密封件(统型)(备件) Boom Cylinder Seal 1